SEC.II, DIV. 1200
PARTS CATALOG SCE-R I E B

Revised March, 195 @@ ELINTON l 2 o o ?-?gl-g%

Supersedes Dec., 1955

e
jint! i
gga”

Z
i

",

R A\ § B
s > =
iy Qg 2
Lo W o A
A ) g
% fi \‘: 2 %
ceartil L = ,",r &
i A\

DIV. 1200 PRINTED IN U.S.A.




CLINTON

There are four Basic Types of the 1200 Engine covered by this Basic Parts List.

S ERIESS
1200 | e

4-C Y CLE

SEC.I11,DIV.1200
PARTS CATALOG
Revised March, 1956
Supersedes Dec., 1955

These four types are

Type "A’” and "“B” of the original 1200 Series and the current type, the 1200-1000 Series, Types 1000-A

and 1000-B. Parts used on these different types are specilically noted in this parts list.

Unless the parts

are specially noted, they are used on all models of the 1200 Series. The 1200-1000 Series is basically the
same us the original series except for the fuel application.

MODEL VARIATIONS will follow this Basic Parts List.

HOTE: See page "a” on "How io Identify Your Clinton Engine.”
BASIC PARTS LIST
Rei. No. PART DESCRIPTION Part No. Quunﬂty
1 ARM — Governor Adjusting ______________________________________. 7975 I
2 ARM — Governor Throttle (used on Types A and B)__________________ 7944 1
ARM — Governor Throitle (used on all 1000 Series)__________________ 7977 1
3 ARM AND WEIGHT ASSEMBLY — Govemor (used on Types A and B) 7932-A 1
ARM AND WEIGHT ASSEMBLY — Governor (used on all 1000 Series) 4203 1
4 AXLE —Cemshaft-_ ... ... ... S s 00 Sl 3593-A 1
S-— BASE_—Engine ..i-at .o & ko e fos il 0 me el o0 6025 1
BASE — Engine (used on all 1000 Series)cpeiii F to-. oo S0 R W 5040 1
6 BEARING — Main, Ball (1—Bearing Plate, 1—Block).__.______________ 3670 2
7 BEARING — Shatt, Governor Throttle____.___________________________ 3073 1
8 BLOCK ASSEMBLY — Cylinder (used on Type A)____________________ 12200 1
BLOCK ASSEMBLY — Cylinder (used on Type B and all 1000 Series).- 12206 1
9 BRACKET — Fuel Tank Support (used on Types A and B)_.___________ 12052 1
BRACKET — Fuel Tank Mounting (used on all 1000 Series)____________ 12059 1
10 BREAKER POINTS ASSEMBLY — Moagneto_________________________ P5510 1
NOTE: Breaker Points Assembly includes Ref. No. 87.
BREATHER ASSEMBLY = _________ s s el iean 7150-A2 i
NOTE: Breather Assembly includes Ref. Nos. 13, 32, 40, 103 and 106.
11 CAM — Breaker Points_________________________ . 5105 1
12 . GAMSHAFT __ ... L - .. =_ S-S5 & Some il Tiue eaf 12008 1
19=: CAP.— Breather_ -~k . . - B SE ol s stiete a5 7151 1
14 CAP AND GASKET ASSEMBLY — Fuel (used on Types Aand B)_____ 3059 1
CAP AND GASKET ASSEMBLY — Fuel (used on all 1000 Series).___. 7440-A 1
15 CARBURETOR ASSEMBLY — Carter (used on Types A and B)________ C6230-2 1
CARBURETOR ASSEMBLY — Clinton (used on 1000-A Series)_________ 14011 1
CARBURETOR ASSEMBLY — Clinton (used on 1000-B Series).________ C14093 1
16 CLAMP — High Tensionlead______________________________________ C3410 1
CLEANER ASSEMBLY — Air___________ 6215-A 1
" NOTE: Cleaner Assembly includes Ref. Nos. 24, 26, 43 and 61.
17 COIL ASSEMBLY — Magneto (With Laminations)____________________ P5502 1
COIL — Magneto (Without Laminations)____________________________ P5509 1
18 COLLAR ASSEMBLY — Govemnor_._____________ . 3063-1 1
18 CONDENSER — Magneto_____________ P7218 1
20 CONNECTOR — Flexible Fuel Line_________________________________ 5053 2
21 CONNECTOR — Brass, %, Filter Assembly to Fuel Tank______________ 3578 1
22 COVER —BreakerPoints._.__ . === "o - oc o oo o 8 L 5062 1
23 COVER — Valve Chamber and Cleaner Assembly.___________________ 6183-A 1
24 COVER AND ELEMENT — Air Cleaner_____________________________ 8215 1
25 CRANKSHAFT = - . ... = . o oo 8203 1
28 CUP —AirCleaner;;lower &= =" ___ ... . = . . o 6218 1
27- DECAL — Awowheads—:1: 0. & - . 3579 2
28  DEFLECTOR —Rir » == 1.7 - . ... _ & . . s 12006 1
29 DEFLECTOR — Cylinder Head W/Shorting Device___________________ 12005 1
30 DEVICE — Shorting Clip (Sperk Plug)_______________________________ 2054 1
31 DIPSTICK ASSEMBLY — Oil Filler_________________________________ 3295 1
NOTE: Dipstick Assembly includes Ref. No. 44.
82 =DISCI=Breather-_. .= s~ oo = 1 ool 7152 1
33 DISTRIBUTOR — Oil_______ 4007 1
ENGINE REPAIR KIT________________ e 8309 1
34 FELT — Lubrication, Cam Follower_________________________________ P5504 1

PRINTED IN U.S.A.

DIV, 1200

.PAGE 2



SEC.IL DIV. 1200
PARTS CATALOG S ERIES

Revised March, 1956 c L l NT o N l z o o %els)i:%

Supersedes Dec., 1955

BASIC PARTS LIST (Continued)

Ref. No. PART DESCRIPTION Part No. Quantity
35 FLYWHEEL ASSEMBLY — With Magnets___ . ______________. 6222 1
NOTE: Sold as an Assembly only.
36 GASKET — Air Cleaner to Air Horn________________________________ 10259 1
37 GASKET —AirHom ___________ e 3990 1
88 GASKEN—Base .- - e oo 4465-1 1
39 GASKET — Bearing Plate (Standard .015 Thick)___________________.__ 3056 1
NOTE: Gaskets are also available in the following thickness: .005,
.010 and .020. Order by Part Number and specify thickness.
40 GASKET —Breather _..- o oo e 7153 1
41 GASKET — Cylinder Head __________ o i DN S (el o P 12253 1
42 GASKET — Manifold, Asbestos (Manifold to Block)___________________ 7149 1
43 GASKET —"O" Ring, AirCleaner-_ ... __ ... . conmvnnnnrnnce s 6217 1
44 GASKET — Dipstick Assembly _________ . 3297 1
45 GASKET — Paper (Carburetor to Manitold)__________________________ 7168 1
GASKET — Carhuretor to Block (used on all 1000 Series).____________ 6002 1
46 GASEKEL —Spark Plug oo oo o on o e 3115 1
47 GASKET — Valve Chamber Cover_____________________ . ____ 3057 1
GASKET KIT — Engine Overhaul __________________________________ 6249 1
GASKET KIT — Engine Overhaul (With Speed Reducer Units)________ 6248 1
NOTE: Kit contains all necessary Gaskets and Oil Seals.
48 HEAD-—Q@ylinder _.._--_ ' __ = "o o o e e gl ool 6140 1
49 HORN — Air Cleaner— e 10350-C 1
50 HOUSING —Blower ________ e 7907-A 1
HOUSING — Blower (For Recoil Starter)_____________________________ 7913-A 1
51 EKEYg=aFlywheel sseo o s o - o 0 - 0 o i we 7244 1
52 LEAD - High-Tension ... e oo omnof oim o _oop o e e P5555 1
53 LEVER=-Speed AdjuBting. o oot oo csnennmmnannoace 3075 1
54 LINE —Fuel, Flexible -« - == . . . o . o e e o 6316 1
85 LINK — Carburetor to Governor Arm________________________________ 7920 1
56 LOCK — Connecting Rod Screw_____________ . 3027 2
87 MANIFOLD — Carburefor...._»._ . .. oo oo ocnie o 7930 1
58 MUFFLER — Tubular (used on Types Aand B)_______________________ 3639 1
MUFFLER ASSEMBLY — (used on all 1000 Series)___________________ 12062-A 1
59 NUT — Hexagon, 7/16-20 (Starter Pulley)____________________________ 3250 1
60 NUT — Square, #10-24 (Arm to Governor Lever)_____________________ 3253 1
. 61 NUT — Wing (Air Cleaner Screw)_____ . _________ . 7044 1
62 NUT & L'WASHER ASS'Y — Hexagon, %4-28 (1—Valve Cover Stud, 2—
Carburetor to Block on 1000 Series)____ . _______________ 3255-A 3
63 PIN — Drive (Baffle Plate to Block). 3569 1
64 PIN — Retaining, Governor Yoke___________________________________ 3656 1
65  PIN = WSt oot e e i B 6024 1
66 PISTON:— Stemdard... oot e L 12001 1
PISTON ASSEMBLY — Standard___________________________________ 12001-A 1
NOTE: Piston Assemblies are also available in the following over-
sizes: .005, .010, .020, .030 and .040. Order by Part Number
and specify oversizes. Piston Ass'y includes Ref. Nos. 65, 66,
74, 75, 76 and 77.
67 PLATE — Baifle, Crankcase ... _____________________ 3559 1
68 PLATE—Name ________ e 6530 1
69 PLATEZ"Bearing - . oo wooom .t s Sdaa o oo e e 12050-A 1
NOTE: Bearing Plate includes Ref. Nos. 6 and 102.
70 PLUG —CamshaftAxle . ___ . 3281 1
71 PLUG—Oil Drain oo 3289 2
72 PULLEY ASSEMBLY — Starter...c.. -~ - . ... . .. .. .. 4882-A 1
73 RETAINER — Valve Spring.____ U N e N S 3028 2
74 RING — Compression, Standard ___________________________________ 12030 1
75 RING—Oil, Standard - .- _co oo o o oo e ol 12032 1
76 RING — Retainer, Wrist Pin_______________________ ________________ 6034 2
77 RING — Scraper, Standard . 12031 1
PAGE 3  DIV. 1200 PRINTED IN U.S.A.



CLINTON

1200 | rvcs

SEC.IL. DIV.1200
PARTS CATALOG
Revised March, 1956
Supersedes Dec., 1955

"BASIC PARTS LIST (Continued)

Ref. No. PART DESCRIPTION

Part No. Quantity

100
101
102
103
104
105
106
107
108
109
110
111
112
113
114

115

RING SET — Standard _____________ .
NOTE: Ring Sets are also available in the following oversizes: .005,
.010, .020, .030 and .040. Order by Part Number and specify
oversize. Ring Set includes Ref. Nos. 74, 75 and 77.
RIVET — Tubular, Name Plate_____________________________________
ROD ASSEMBLY — Connecting. . ____________ . ____
NOTE: Rod Assembly includes Ref. Nos. 56 and 83.
ROPE ASSEMBLY — Starter__._____________________ .
SCREEN — Revolving. . __ . . il T
SCREW — R.H.M., #10-24x6-11/16 (Air Cleaner)____________________
SCREW — H.H.C., ¥4-28 x 1%4 (Connecting Rod Cap)__________________
SCREW — H.H.S., #8-32x % (Governor Adjusting)___________________
SCREW — O.H.S.T., #6-32 x % (Breaker Cover to Bearing Plate)_______
SCREW — R.H.M., #10-24 x % (Governor Throttle Arm)_______________
SCREW — R.H.S.T., #6-32 x % (Breaker Points Terminal)_____________
SCREW — R.H.S.T., #8632 x V4 (1—Clamp to Bearing Plate, 1—Conden-
serpio Bearing Blate) s e ey e e s s O
SCREW — R.H.M., #8-32 x % (Air Horn to Carburetor)________________
SCREW & L'WASHER ASS'Y — F.H.M., #10-32 x 2 (Bracket to Head).-
SCREW & L'WASHER ASS'Y — H.H.C., 7/16-20 x 2 (Base to Block)____
SCREW & L'WASHER ASS'Y — H.H.C., Y4-28 x ¥ (Bracket to Head).__
SCREW & L'WASHER ASS'Y — H.H.C., Y4-28 x % (Bearing Plate to
Blogk)F=="-lseimisammyne il by rrisstoleiyabe Sl PRI
SCREW & L'WASHER ASS'Y — HH.C., Y4-28 x % (2—Carburetor to
Manitold, 1=—Mamifold to Block)_ — -~ = = =
SCREW & L'WASHER ASS'Y —H.H.C., ¥-28 x 12 (Manifold to Block)_
SCREW & L'WASHER ASS'Y —H.H.C., %-20x % (6—Blower Housing
to Bearing Plate, 1—Fuel Tank Bracket)_ . _______________________
SCREW & L'WASHER ASS'Y —H.H.C.,'5/16-18 x 14 (Cylinder Head
toBlOCK) EIEE et e e L R B e
SCREW & L'WASHER ASS'Y —H.H.C., 4-28 x 14 (Strap to Bracket)__
SCREW & L'WASHER ASS'Y —P.H.S.T., ¥4-20x 78 (Coil to Bearing
Plerie) T —resag b e e e TR T R e P
SCREW & L'WASHER ASS'Y — RH.M., #10-32 x % (2—Deflector to
Block, 1—Speed Adjusting Lever)________________________________
SCREW & L'WASHER ASS'Y — R.H.M., #8-32x5/16 (Breaker Points
"1 to Bearing Plate) =t et s e e e
SEAL — Oil (1—Bearing Plate, 1—Block)____________________________

SPARK PLUG AND GASKET ASSEMBLY_ __________________________
SPRING — Backlash (Governor to Carburetor)_______________________
SPRING — Breather Hold Down _____________________
SPRING — Governor (Speed Adjusting) - ____________________________
SPRING— ValveilusedioniTyperA) = mwwens g ol T L S J 200
SPRING — Valve (used on Type B and all 1000 Series)_______________
STRAP — Fuel Tank (used on TypesAandB)_________ ______________
STRAP — Fuel Tank (used on all 1000 Series)_______________________
STUD . Valve Chamber Cover.. ... o . oo i J8E0 D0 &
STUD — Carburetor Mounting (used on all 1000 Series). ..
TANKSASSEMBLY — Fuel —io dos mesnesneniivnn e e e 00
TANK ASSEMBLY — Fuel (used on all 1000 Series)_______ . __-___
NOTE: Assembly includes Ref. No. 14.
TAPPET=Vrlve st ey e m et smws SR S
VALVE — Exhaust, Standard Stem - -~ ... ool
VALVE — Exhaust, Oversize Stem (Approx. 9/32 Dia.)___ . ______
VALVE — Intake; Standard "Stem- e o0 om0 0 o T
VALVE — Intake, Oversize Stem (Approx. 9/32 Dia.)___ -
VALVE AND FILTER ASSEMBLY — Fuel, ShutOf__________________

12023 1

5460
6107

—

4266
6226
5637
5433
5644
5416
3211
5405

bt bt DN bt DN et bt et

5415
5677
5412-G
6076-G
7236-G

5448-F

3230-G
3209-G

3632-G

— = DO BN = DN DD

5652
5421-A

5618-B

W N N3

3222-F

5407-F
3669
7150
3568-A
7979
7154
4001
3068-B
3068
16343
12060
3042
6155
12051
12058-A

=t bt DN bt BN DD BN DD bt b et et et DD

3034
3031-1
3031-2
3032-1
3032-2
C3500-A

bt et et DD

PRINTED IN U.S.A.

DIV. 1200 PAGE 4



SEC.II,DIV. 1200
PARTS CATALOG CLINTON Pt ZR I. E 8 BASIC
Revised March, 1956
Supersedes Dec., 1955 l o o TYPES
4-C Y CLE
e = BASIC PARTS LIST (Continued)
Bef. No, PART DESCRIPTION Pari No, Quantity
116 WASHEB -—"'C' Valve Keeper --.o. oo ..o c880 & 0 o s 3291 2
117 WASHER —Flat, 7/16 (Starter Pulley).___._ oo 8 T S R R 5482 i
118 WASHER — Lock, 7/16 (Starter Pulley)_____ . __________ . ____ 3275 i
115 WASHER — Special (Gov. Adjusting Arm)___________________________ 7978 |
120 WEIGHT ASSEMBLY — Governor Yoke (used on Types A and B).____ 4205 H
VWEIGHT ASSEMBLY — Governor Yoke (used on all 1000 Series)_____ 3062-A 1
M’
AVAILABLE OVERHAUL KITS
Engine Model Description Kit No.
1200 Gasket Overhaul Kit 6249
*1200 . Gasket Overhaul Kit 6248
1200 Carburetar Repair Kit (Carter) C3964
1200 Carburetor Repair Kit (Clinton) 14238
*With Speed Reducer Unit.
L

PAGE § DIV. 1200

PRINTED IN U.S.A.



SEC. 1L DIV. 1200
S ERIE S PARTS CATALOG

C‘INTON l zoo nvdgﬁnlil"rIONS Revised May, 1956

Supersedes Dec., 1955
LONG LIFE

MODEL VARIATIONS OF 1200 SERIES

The adaptation of Clinton Engines to a wide variety of uses results in what is known as “Model Variations.” Following is the
complete list of all Models rroduced up to issue date (shown above). Opposite each Engine Model listed are the Parts Numbers
and/or Assembly Numbers for the Series used IN ADDITION TO or IN PLACE OF the parts illustrated and shown on the Basic Parts
List preceding this Model Variations List. Refer to other sections of this Manual when Assembly Numbers are given to find the
Parts List for these assemblies.

fee page (a) en “"How to Identily Your Clinton Engine.” Use the preceding Basic Paris List except as shown below.

] TR
r. . 5 23 (o) 8- 53 ﬂ R g K
3'5 = ge E ﬁ. z A E 2 A
£ S_% § & 2 ey 2 ]
5 & I} . | 7 d o H
! < gk E‘ﬂ LERNE LI 1O PR I
3 ML LI PR LU C R O | R
, B& 2 H3b pAg Exf nqp o 43 ige
i S B Ega 34 &g 53 gg ¥ Ei 5
B & B 8% 3le rgf3d e |
i 9% 3}5 gal 2% o2 ;E 'E;ﬂ o E ggﬁ g
TRy R
En gée ggi g‘ﬁa &g an’; gzi Gzﬁg gz;é gﬂ§ S
1200-100 C6333 7913A
1200-101 5040
1200-102 5040 C6333  7913A
1200-103 SK555 72"
1200-104 SK555 72" C6333  7913A
1200-108 5040 SK555 72"
1200-108 5040 SK555 72" C6333  7913-A
1300-107  Note 1 5040 SK558 C6333 7913 A
1200-109 5040 6:00
1306-110 5040 C6333  7913A 6:00
1200-111 RELEASED FOR EXPORT ONLY :
1200-113 6161 SK555 367 6206 12201
1200-114  Note 2 5040 6206 12201 C6333 7913A
1200-116 Notes 1, 16
1200-117  RELEASED FOR EXPORT ONLY
1200-118  RELEASED FOR EXPORT ONLY
1200-119 5040 SK555 60"
1306-120  Notes 2 & 3 C6333 7913-A
1200-121 No Variation, use Basic Parts List
1200-122 5040
1200-123 C6333 7913A
1200-134 5040 C6333 7913-A
1200-125 SK555 72"
1200-128 5040 SK555 72"
1200-127 T SK555 72" C6333 7913-A
1800-128 5040 SK555 72" C6333 7913-A
200129 RELEASED FOR EXPORT ONLY
1200-130  Note 4 5040 SK556
1200-131 5040 SK556
1200-132 5040 SK555 C6333 7913-A
1200-133 Note 9 5040 12201 "
1200-134 5040 C6333 7913-A
1200-135  Note 1 5040 SK558

PRINTED IN US.A. DIV. 1200 PAGE 1



SEC.I11.DiIV.1200
PARTS CATALOG
Revised May, 1956
Supersedes Dec., 1955

CLINTON

3-E Rl BE b

1200

LONG LIFE

MODEL
VARIATIONS

MODEL VARIATIONS OF 1200 SERIES (Cont.)

| | %
4 el I oh g 2 e
§ﬂ éE gg ggﬁ g gég fe EEE L. 4
: B8 § &% 4F & g4t o gF
1200-136 Note §
1200-137 5040 SK555 6228
1200-138 Note 8 5040 SK558 C-6333 7913-A
1200-139 5040
1200-140 Note 5 SK555 72"
1200-141 Note 7 5040 SK558 C-6333 7913-A
1200-142 Note 6 5040 EXPORT 6204 6214 C-6333 7913-A 3800
1200-143 RELEASED FOR EXPORT ONLY
1200-144 No Variation, use Basic Parts List
1200-14% SK555
1200-148 SK558 48"
1200-147 Notes 5, 7, 8 SK555 72" 12202 C-6333 7913-A
1200-148 RELEASED FOR EXPORT ONLY
1200-149  Notes 5, 10, 11 5040 C6333 7913-A
1200-150 5040 6206 12207
1200-151 6206 12207
1200-152 Note 5 5040 SK558 25" C-6333 7913-A
1200-153 5040
1200-154 Note 5 5040 SK555 72" 6229 C-6333 7913-A
1200-158 SK555 7939-A
1200-158 5040 7913-A
1200-157 5040 SK555 C-6333 7913-A
1200-158 Notes 7, 8 5040 SKS555 12208
1200-159 Note 5 SKS555
1200-160 Notes 8, 9 SK558 72" 12208 C-6333 7913-A
1200-161 Notes 5,10, 11 5040 SK555 C-6333
1200-162 5040 SK555 36" 6206 12207
1200-163 RELEASED FOR EXPORT ONLY
1200-164 5040 SK555 36"
1200-165 Note 12 7921 6206 122038
1200-168 6207 12207
1200-1687 Note 12 5040
1200-168 Note 13 5040 SK555 C6333 7913-A
1200-168 Note 8 5040 C-6333 7913-A
1200-170 Note 7 SK555 72"
1200-180 5040 7913
1200-181 Notes 2, 17 5040 CKS558 C-6333 7914-D
1200-182 Notes 2, 17 SK555 72" C-6333 7913-D
1200-184 Notes 3, 17 5040 SK558 C-6333 7913-D
1200-500 No Variation, use Basic Parts List
1200-501 No Variation, use Basic Parts List
1200-1102 C-6333 7913-D
1200-1103 6025 SK555 72"
1200-1104 6025 SK558 72" C-6333 7913-D
1200-1106 SK558 72" C-6333 7913-D

PAGE 2 DIV. 1200

PRINTED IN U.S.A.



SEC. IL DIV. 1200
S ERI1E S PARTS CATALOG

c Il l N T 0 N l z o o MODEL Revised May, 1956

VARIATIONS Supersedes Dec., 1955
LONG LIFE

MODEL VARIATIONS OF 1200 SERIES (Cont.)

& | |
E -2 =2 ; L]! *‘E | > 8 0
3] o @ Odm E
Ed £ A8 g5 Euf B E «32 B2 EEE L, §°
8¢ 58 58 z=p 2 2§ 848 2 BRSBTS
G g a8 o0 uug - 2%0 7y ST = E &
1200-1109 No Variation, use Basic Parts List
1200-1110 C6333 7913-A
1200-1111 RELEASED FOR EXPORT ONLY
1200-1114 Note 2 6206 12207 C6333 7913-A
1200-1117 RELEASED FOR EXPORT ONLY
1200-1119 SK558 60"
1200-1121 6025
1200-1123 6025 C6333 7913-A
1200-1125 6025 SK555 72"
1200-1126 SK555 72"
1200-1128 SK558 72" C6333 7913D
1200-1131 SK555
1200-1136 6025
1200-1137 SK555 6228
1200-1140 6025 SK555 72
1200-1143 RELEASED FOR EXPORT ONLY
1200-1145 6025 SK558
1200-1146 6025 SK555 48"
1200-1151 6025 6206 12207
1200-1153 No Variation, use Basic Parts List
1200-1154 Note 5 SK558 727 6229 C-6333 7913D
1200-1159 6025 SK555
1200-1165 Note 12 7921 6206 12208
1200-1168 Note 13 SK555 C6333 7913-A
1200-1170 Notes 7, 14 6025 SK555 72"
1200-1174 Notes 9, 10, 16 6206 12207
1200-1180 7913-A
1200-1181 Notes 2, 10, 13 SK555 C6333 7913-A
1200-1182 Notes 2, 13 6025 SK555 72" C6333 7913A
1200-1183 6025
1200-1184 Note 2 SK555 C6333 7913-A
1200-1185 RELEASED FOR EXPORT ONLY '
1200-1186 Notes 6, 17 C6333 7913D
1200-1500 6025
1200-1501 RELEASED FOR EXPORT ONLY
1200-1502 RELEASED FOR EXPORT ONLY
1220 6205 3552 6:00
1220-100 SK555 72" 6205 3552 6:00
1220-101 6205 3552  6:00
1220-102 5040 6205 3552 6:00
1220-103 5040 2205 C-6333 3552  6:00
1220-1105 6025 6205 3552 6:00
1240 Note 6 6208 6214 3554  6:00
1240-100 RELEASED FOR EXPORT ONLY
1240-101 Note 6 6208 6214 3554 6:00

PRINTED IN U.S.A. DIV. 1200 PAGE 3



SEC.IL.DIV.1200
PARTS CATALOG
Revised May, 1356
Supersedes Dec., 1955

CLINTON

S " E R

I E S

1200

LONG LIFE

MODEL
VARIATIONS

MODEL VARIATIONS OF 1200 SERIES (Cont.)

: e Lok g
i 'R A
§ o8 E é 5 E§ 2 g Eg
1240-1100 RELEASED FOR EXPORT ONLY
1260 Note 6 8204 6214 3800 6:00
1260-i100 Note 6 6204 6214 C8333 7913-A 3800 6:00
1260-101 Note 6 5040 6204 6214 3800 6:00
1260-102  Note 6 5040 6204 6214 C6333 7913-A 3800 6:00
1260-103  Note 6 SK555 73" 6204 6214 3800  6:00
1260-104 Note 6 SK555 73" . 6204 6214 C6333 7913-A 3800 6:00
1260-105  Note 6 5040 SKS555 72 6204 6214 3800  6:00
1260-1068  Note 6 5040 SK555 72° 6204 6214 C-6333 7913-A 3800 6:00
1260-107 Note 6 5040 6204 6214 3800 6:00
1260-108  Note 6 5040 6204 6214 3800  6:00
1260-108 Note 6 6204 6214 3800  6:00
1260-110 Note 6 5040 8204 6214 3800 6:00
1260-111  Note 6 6204 6214 CB333 7913-A 3800 6:00
1260-112  Note 6 5040 8204 6214 C-6333 7913-A 3800 6:00
1260-i13  Note 6 SK555 72° 6204 6214 3800 6:00
1260-114 Note 6 5040 SK555 72X 6204 6214 3800 6:00
1260-115§  Note 6 SK555 72" 6204 6214 C-6333 79I3-A 3800 6:00
1260-116 _ Note 6 5040 SK555 72° 6204 6214 CB6333 7913-A 3800 6:00
1260-117 Npte 6 5040 6204 6214 3800 9:00
1260-118 Note 6 5040 SK556 6204 6214 3800 12:00
1260-118 Note 6 SK555 72" 6204 6214 3800 9:00
1260-120 Note B 5040 6204 6214 3800 6:00
1260-121  Note 6 5040 SK558 54° 8204 6214 3800 6:00
1260-122  Note 6 5040 ©SK558 54" 6204 6214 3800 6:00
1260-123  Note 6 5040 6204 6214 3800 3:00
1260-124  Note 8 6204 6214 3800 6:00
1260-125 Note 6 5040 8204 6214 3800 9:00
1260-126  Notes 6,8, 10 5040 SK556 6204 6214 3800 9:00
1260-500 Note 4 8204 3800 6:00
1260-1107 Note 4 6204 3800  6:00
1260-1108 Note 4 8204 C-6333 7913D 3800 6:00
1260-1105 Note 4 6025 6204 3800 6:00
1260-1113 Note 4 8025 SK558 72° 0204 6214 3800 6:00
1260-1114 Note 4 K558 72" 6204 3800 6:00
1260-1116 Notes 4, 18 SK558 72" 6204 C8333 7913D 3800 6:00
1260-1121 Note 4 SK558 54" 6204 3800 6:00
1260-1122 Notes 4, 18 SK558 54" 6204 3800 6:00
1260-1123 Note 4 6204 3800 6:00
1260-1128 Note 4 6204 3800 3:00
1260-1131 Note 4 6025 8204 3800 6:00
1260-1132 Note 4 6204 3800 3:00
PAGE ¢ DIV. 1200 PRINTED IN U.S.A.



S E RI E 8§ SEC.II. DIV.1200
MODEL PARTS CATALOG

Revised May, 1956
c ll l N T o N l 2 o VARIA,TIONS Supersedes Dec., 1955
LONG LIFE \

\\

MODEL VARIATIONS OF 1200 SERIES (Cont.)

NOTE 1—Use Elbow—Street (90°) #7274 and Nut—Lock #4425.

NOTE 2—Bearing Plate Assembly #12053-A used in lieu of #12050-B on this model.

NOTE 3—Air Cleaner Assembly #3827-A used in lieu of #6215-A.

NOTE 4—Horn—Air #7950-A used on this model.

NOTE 5—Use Muffler #4500 and Nut—Lock #4425,

NOTE 6--0il Seal #3026 used in lieu of # 3669.

NOTE 7--Line—Breather #4533, Horn—Air #7950, Sleeve -Connector - Breather Line # 10353 used on this model.

NOTE 8--Tank and Bracket Assembly #7941-D used in lieu of #12051.

NOTE 9-—Bearing Plate Assembly #12056-A used in lieu of #12050-A.

NOTE 10-—Housing Assembly #7914-A used in lieu of #12051-A and Spacer #7178, Screw #3235-A, two (2) Strap--Fuel Tank
#4093, Bracket #7909 and Bracket #7910, Valve and Filter Assembly #C-3500-A, and Connector— Fuel Line #3576
used on this model.

NOTE 11-—Air Cleaner #4512-A used in lieu of #6215-A.

NOTE 12—Bearing Plate Assembly #12057-A and Cup Assembly #5575-A used on this model.

NOTE 13—Air Cleaner Assembly #4546-A and Screw #5636 used in lieu of #6215-A and #5637.

NOTE 14—Horn—Air Assembly #6453-B used in lieu of #10350-C.

NOTE 15—Use 3136 Seal in lieu of 3669.

NOTE 16—Use Radio Shielding Parts: Bearing Plate 12057-A, Lead Assembly 5573-A, Cup 5575-A, Cover 5576, and Screw 5746 (2).

NOTE 17—Use Shorting Wire Assembly: 12053 Bearing Plate, 5568-A Wire Assembly, 5566 Terminal, 5443 Screw.

NOTE 18—Use Breather Tube Parts: Horn 6453, Cover Valve Chamber 7938, Tube 4554, Mandrel 10353 (2).

NOTE 18—Use Radio Shielding Paris: Bearing Plate 12064, Lead Assembly 5573-A, Cup 5575-A, Cover 5576, Screw 5647 (2).

NOTE 20—Use Special Fuel Tank Assembly as follows: 12051-A Tank Assembly, 12052 Bracket, 16343 Strap (2), 3235-A Screw &
L'Washer (2), 7168 Gasket, 7930-A Manifold, 5053 Connector Hose.

NOTE 21—Use Tank 4090, Strap 4093 (2), Bracket 7909 and 7910.

PRINTED IN U.S.A. DIV. 1200 PAGE 5



